RT41 (A659)



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of parts on this machine.

INDEX to PARTS CATALOG

LOCATION OF UNIT oo eeeeeseee e eeeeee e eneenen 2
LEXTERIOR (AB59) .....eoveeeeeeeeeeeeeeeeeseeeseeesseeseesesseeesessesseeseeeseeesssens 4
2.UPPER TRANSPORT SECTION (AB59) .....veveeeeerereeerereeeereesseseeesnes 6
3.ELECTRICAL SECTION (AB59)..........oveeeeeeeeeseereseeeseeeeeesserseesseseeensens 8
4.FRAME SECTION (AB59) .....covveveeeeeereeeeseeeeeeeeeeeeseeeseeeseessesseesseenee. 10
5.PAPER FEED SECTION (AB59) ......veiveeveeeereeerereeeeseesseescesseeseesseesen 12
B.LCT TRAY (AB59) ....ovvoeeeeeeeeeeeeeeeeeseeeseeeseeeseesesse s eseeeseeeeesseeeee s 14
7.DRIVE SECTION (AB59).......eeoveeeeeeeeseeeeeeeeesseesresseesseeeeesseessesseesseeseos 16
8. TRANSPORT SECTION (AB59).........coverveereeeseerreereeseeeseesseesesssessessens 20
9.DECAL AND DOCUMENT (859)......vcveeeeeeeererseeeseeeeeeseesseresesseessessnes 22
PARTS INDEX ..o eeeeee e eeeeeeesses e s eseeeseeseeseeses e essaeeeseseneeeen 25

October, 31’97



LOCATION OF UNIT

1.EXTERIOR (A659)

7
N

[/

See Page 5

2.UPPER TRANSPORT SECTION (A659)

S

0

o'

See Page 7

3.ELECTRICAL SECTION (A659)

See Page 9

4.FRAME SECTION (A659)

A\

See Page 11

5.PAPER FEED SECTION (A659)

g
=

See Page 13

[/

6.LCT TRAY (A659)

>

z

/

See Page 15

/




LOCATION OF UNIT

7.DRIVE SECTION (A659)

/]

=
e

[/

See Page 17

8.TRANSPORT SECTION (A659)

<

b

See Page 19




1.EXTERIOR (A659)




1.EXTERIOR (A659)

Index| part No. Description Q'y Per
No. Assembly
1 | A659 1286 | Upper Rear Cover 1
2 | A659 1291 | Lower Rear Cover 1
3 | A659 1277 | Side Cover Ass'y 1
4 | A029 1413 | Cap 2
5 | A659 1315 | Rear Supporting Plate 1
6 | A659 1211 | Upper Cover 1
7 | A461 6251 | Cushion 1
8 | A659 1271 | Grip Cover 1
9 | AG0O7 1009 | Rotary Catch 1
10 | A659 1326 | Front Cover - Small 1
11 | A659 1256 | Upper Front Cover 1
12 | A659 2611 | Decal - Misfeed Removal 1
13 | A659 1272 | Door Catch 1
14 | A659 1274 | Shaft - Cover 2
15 | A659 1273 | Bracket - Cover 2

Index|  part No. Description Q'ty Per
No. Assembly]
101 | 0344 0060F |Philips Truss Head Screw - M4x6

102 | 0314 0060B |Philips Pan Head Screw - M4x6

103 | 0313 0060B |Philips Pan Head Screw - M3x6

104 | 0951 3006B |Philips Screw With Flat Washer - M3x6

105 | 0720 0030E | Retaining Ring - M3




2.UPPER TRANSPORT SECTION (A659)
101—&. 101 6
3 /@\? é

6% ‘ @\éoi\ 106
O % \@

.
05 ﬂ&@(@ 57



2.UPPER TRANSPORT SECTION (A659)

Index|  part No. Description Q'ty Per
No. Assembly

1 | A659 1530 | Upper Guide Plate 1

2 | A459 1537 | Left Mounting Plate - Transport 1

3 | A459 1565 | Mounting Plate Collar 1

4 | A459 1547 | Upper Roller 1

5 | 5887 4155 | Shaft Guide - Turn Driven 2

6 | 5887 4156 | Spring - Driven Roller 2

7 | A459 1570 | Antistatic Brush 1

8 | A459 1536 | Right Mounting Plate - Transport 1

9 | 5875 2088 | Shoulder Screw - M4 2
10 | 6802 5703 | Grounding Wire 2
11 | A659 1539 | Entrance Guide Plate 1
12 | A459 1525 | Transport Lower Guide 1
13 | 5403 2048 | Bushing - 4mm 1
14 | A420 3699 | Magnet Catch Ass'y 3
15 | A459 1566 | Stepped Screw 1
16 | A459 1546 | Transport Drive Roller 2
17 | A459 1545 | Exit Roller 1
18 | A659 1521 | Stay - Side Plate 1
19 | A459 5410 | Photo Sensor - PS PC05 1
20 | A659 5340 | Harness - Jam Removal 1
21 | A659 1510 | Front Side Plate - Transport 1
22 | AB59 1311 | Cover - Safety Switch 1
23 | A659 1522 | Stay - Side Plate 1
24 | A659 1515 | Rear Side Plate - Transport 1
25 | A459 1557 | Collar 1
26 | A459 1555 | Pulley - 22Z 1
27 | A459 1558 | Timing Belt - 710P2M6 1
28 | A458 3281 | Idler Roller 1
29 | A459 1553 | Pulley - 24Z 2
30 | 5403 1910 | Spring Anchor - Stopper Lever 1
31 | AB0O3 0543 | Pulley - 30T/37T 1
32 | 5918 2321 | Timing Belt Tightner 1
33 | 5894 3175 | Spring 1
34 | AX06 0132 | Brushress Motor - 7.8W 1
35 | A659 1571 | Bracket - Transport Motor 1

Index|  part No. Description Q'ty Per

No. Assembly]
36 | ABO1 4003 |Gear-25Z 1

101 | 0314 0060B |Philips Pan Head Screw - M4x6

102 | 0741 3706 |Ball Bearing - 6x10x3

103 | 0574 0060E |Hexagon Headless Set Screw - M4x6

104 | 0805 3365 |Bushing - 8x14mm

105 | 0720 0060E | Retaining Ring - M6

106 | 0720 0040E |Retaining Ring - M4

107 | 0574 0050E |Hexagon Headless Set Screw - M4x5

108 | 0805 3145 |Ball Bearing - 6x12x4mm

109 | 1106 0200 |Bushing - 19.44mm

110 | 11050196 |Harness Clamp

111 | 0313 0100B | Philips Pan Head Screw - M3x10




3.ELECTRICAL SECTION (A659)




3.ELECTRICAL SECTION (A659)

Index|  part No. Description Q'y Per
No. Assembly
1 | A659 1310 | Bracket - Safety Switch 1
2 | A659 5315 | Harness Bracket 1
3 | A659 2510 | Connector Bracket 1
4 | A459 2511 | Connector Bracket 1
5 | 5424 2625 | Spring - Connector 2
6 | 5446 5832 | Connector Guide Pin 2
7 | A659 2524 | Inner Cover - PCB 1
8 | A028 5155 | Paper Feed Control Board 1
9 | A659 5212 | Harness Bracket 1
10 | A659 5320 | Harness - Joint 2 1
11 | A659 5330 | Relay Harness 1
12 | A659 5311 | Coupling Harness 1
13 | A659 5100 | Interfase Board - LCT 1
14 | A659 5500 | Transformer - 200VA 37V 1
15 | A659 2520 | Bracket- PCB 1
16 | A659 2521 | Harness Cover - Transformer 1
17 | A459 5220 |LCT Sub Control Board 1
18 | A659 5150 | Interface Board - Brushless Motor 1
19 | A659 5370 | Harness - Brushless Motor 1

Index|  part No. Description Q'ty Per
No. Assembly]
101 | 0314 0060B |Philips Pan Head Screw - M4x6

102 | 1204 2375 |Safety Switch

103 | 1106 0459 |Bushing - 20.2mm

104 | 1106 0430 |Bushing - 13mm

105 | 0951 4006B |Philips Screw With Washer - M4x6

106 | 11050193 |Nylon Stud

107 | 1105 0409 |Spacer

108 | 11050462 |Harness Clamp

109 | 1106 0200 |Bushing - 19.44mm

110 | 11050196 |Harness Clamp

111 | 1005 0383 |Edging - B

112 | 11050035 |Nylon Clamp - 9n

113 | 11050010 |Nylon Clamp - 6n

114 | 1107 0753 |Fuse (Glass Case) - 6.3A - 250V

115 | 0313 0060B |Philips Pan Head Screw - M3x6

116 | 1005 0509 |Bushing No.4, 12

117 | 1106 0132 | Cord Stopper




4 FRAME SECTION (A659)

32

AN
o
-—




4 FRAME SECTION (A659)

Index|  part No. Description Q'y Per
No. Assembly

1 | A659 1130 | Rail Bracket - Left 1

2 | 5938 2763 | Slide Guide 3

3 | A659 1120 | Joint Stay - Left 1

4 | A659 1123 | Release Plate 1

5 | AA14 3062 | Shoulder Screw - M4 2

6 | A659 1129 | Flat Screw 1

7 | A659 1128 | Lock Release Arm 1

8 | C203 5020 | Spring - Feed Roller Pressure 1

9 | 5413 1882 | Stepped Screw 1
10 | A659 1136 | Rail Bracket - Lower Left 1
11 | A459 2340 |LCT Stopper Plate 1
12 | 5446 2560 | Cushion - Paper Tray 1
13 | A659 1126 | Rail Bracket - Right 1
14 | AHO1 1001 | Stand 2
15 | A659 1110 | Right Stay - Base 1
16 | A659 1150 | Joint Pin - M8 2
17 | A659 2331 | Guide Plate - Click 1
18 | 5446 2566 | Detent Arm 1
19 | 5446 2569 | Spring - Detent 1
20 | 5446 2567 | Detent Arm Shaft 1
21 | A659 1140 | Bracket - Left Frame 1
22 | AB59 1135 | Bracket - Paper Feed Frame 1
23 | A659 1142 | Left Frame Bracket 1
24 | A659 1655 | Stay - Drive 1
25 | A459 1672 | Pressure Plate 1
26 | 5887 4156 | Spring - Driven Roller 1
27 | A459 1565 | Mounting Plate Collar 1
28 | A459 1673 | Connector Bracket 1
29 | A659 5381 | Moter Harness 1
30 | 5424 2625 | Spring - Connector 2
31 | 5446 5832 | Connector Guide Pin 2
32 | A659 1671 | Bracket - Magnetic Clutch 1
33 | AA14 5528 | Shaft - Stay 1
34 | ABO1 3229 | Gear - 30Z 1
35 | A459 1675 | Timing Belt - 400P2M6 1

11

Index|  part No. Description Q'ty Per

No. Assembly]
36 | A659 1665 | Magnetic Clutch 1
37 | 5887 4156 | Spring - Driven Roller 1
38 | A659 1279 |Cover Cushion - Front 2

101 | 11050196 |Harness Clamp

102 | 1005 0383 |Edging - B

103 | 0951 4006B |Philips Screw With Washer - M4x6

104 | 0805 3307 |Ball Bearing - 8x14x4mm

105 | 0720 0060E |Retaining Ring - M6

106 | 0720 0040E |Retaining Ring - M4

107 | 0313 0200W | Philips Pan Head Screw - M3x20

108 | 0314 0060B |Philips Pan Head Screw - M4x6

109 | 0354 0060F |Philips Pan Head Screw - M4x6

110 | 0951 4010W | Philips Screw With Flatwasher - M4x10

111 | 0805 5003 |Caster

112 | 0315 0080W | Philips Pan Head Screw - M5x8




5.PAPER FEED SECTION (A659)

12



5.PAPER FEED SECTION (A659)

o] panno I
1 | A2015417 | Harness - Paper Feed 1
2 | A028 3151 | Paper Feed Stay 1
3 | A028 3166 | Spring Suppoter 1
4 | AA06 0137 | Pick-up Spring 1
5 | 5447 2768 | Stepped Screw - M3 1
6 | A201 3169 | Pick-up Adjusting Lever 1
7 | A028 3173 | Paper Feed Solenoid 1
8 | A028 3172 | Solenoid Bracket 1
9 | A028 3264 | Stopper Cushion 2

10 | 52055250 |LED Sensor Type S 1
11 | A659 1635 | Feed Cover 1
12 | A028 3131 | Upper Grip Roller 1
13 | A028 3122 | Paper Feed Front Side Plate 1
14 | A659 1610 | Separation Bracket 1
15 | 5206 2686 | Snap Ring 3
16 | AFO3 1053 | Paper Feed Roller 1
17 | 5205 2594 | Gear - 18T 1
18 | AF03 1052 | Pick-up Roller 1
19 | 5447 2706 | Gear - 15T 1
20 | A028 3160 | Pick-up Guide 1
21 | A028 3157 | Pick-up Arm 1
22 | A028 3161 | Paper Feed Stopper 1
23 | AA14 0148 | Feed Roller Shaft 1
24 | AAO6 0139 | Spring 1
25 | AF02 0071 | Grip Roller 1
26 | A459 1620 | Rear Side Plate 1
27 | A028 3148 | Paper Feed Control Board Cover 1
28 | A028 5160 | Registration Sensor Board 1
29 | 5446 2824 | Screw - Duplex Guide Plate 4
30 | ABO1 3222 | Gear - 20Z 1
31 | ABO1 3220 | Gear - 20Z 1
32 | ABO1 3230 | Gear-40Z 1
33 | A028 3008 | Drive Motor Joint 1
34 | A028 3176 | Paper Feed Motor Bracket 1
35 | A028 5322 | Paper Feed Motor - DC3V 2.25W 1

13

] panno N
36 | AA14 8511 |Separation Drive Shaft 1
37 | A201 3100 |Separator Stay 1
38 | A459 1630 |Upper Feed Guide 1
39 | A028 3146 |Paper Feed Guide Spacer 2
40 | AB01 0093 |Gear-18Z 2
41 | A459 1625 |Lower Feed Guide 1
42 | AA14 0146 |Paper Feed Guide Shaft 1
43 | A028 3142 |Feed Sensor Guide 1
44 | AF03 1054 |Reverse Roller 1
45 | A201 3119 |Sepasetor Shaft 1
46 | AA06 0753 |Spring 1
47 | A201 3116 |Sepasetor Pressure Arm 1
48 | A028 3168 |Spring Slider 1
49 | ABO1 3231 |Gear-21Z 1
50 | A112 3111 [Separation Torque Limiter 1
51 | A201 3121 | Stopper - Pressure 1
52 | A201 2815 |Solenoid Bracket 1
53 | A201 2813 |Keep Solenoid - DC 24V 1
54 | A201 2809 |Shaft Lever 1
55 | AAO6 2250 |Spring 1
56 | AAO6 3059 |Spring 1

101 | 0314 0060B |Philips Pan Head Screw - M4x6
102 | 0314 0080B |Philips Pan Head Screw - M4x8
103 | 0314 0100B |Philips Pan Head Screw - M4x10
104 | 0313 0060B |Philips Pan Head Screw - M3x6
105 | 0951 4006B |Philips Screw With Washer - M4x6
106 | 0720 0040E |Retaining Ring - M4

107 | 0720 0060E |Retaining Ring - M6

108 | 0805 3307 |Ball Bearing - 8x14x4mm

109 | 0805 3042 |Ball Bearing - 6x10x3mm

110 | 11050005 |Nylon Clamp - 3n

111 | 0573 0050E | Hexagon Headless Set Screw - M3x5




6.LCT TRAY (A659)




6.LCT TRAY (A659)

Index|  part No. Description Q'ty Per
No. Assembly

1 | A659 2030 | End Fence 1

2 | A459 2345 | LCT Stopper Bracket 1

3 | A459 2346 | Stopper 1

4 | 54152642 |Lock Arm 1

5 | A459 2341 | Stopper Pin 1

6 | A659 2326 | Small Cover - Front 1

7 | 5446 2638 | Decal - Paper Lower Limit 1

8 | A659 2327 | Small Cover - Rear 1

9 | AA14 3473 | Guide Pin 1
10 | A459 2611 | Decal - Sensor Size 1
11 | A659 5300 | Harness - Drawer 1
12 | 5216 5245 | Photointerruptor - II-G-3P-S3T2-E 1
13 | A659 2280 | Side Fence Holder 1
14 | 5201 2858 | Friction Pad 1
15 | A659 2070 | Table - Tray 1
16 | A459 5400 | LCT Operation Board 1
17 | A659 2610 | Decal - Paper Setting 1
18 | A659 1271 | Grip Cover 1
19 | A659 1215 |LCT Cover Ass'y 1
20 | A459 2310 | Paper End Feeler 1
21 | A459 2312 | Paper End Feeler Bracket 1
22 | A008 2626 | Paper End Actuator 1
23 | A659 2325 | Side Cover 1
24 | A459 2335 | LCT Guide Plate 1
25 | A659 2250 | Front Side Fence Ass'y 1
26 | A459 2607 | Decal - Front Side Fence 1
27 | A459 2605 | Decal - Fence 1
28 | A659 2210 | Back Fence Bracket 1
29 | A459 2221 | Guide Shaft Bracket 1
30 | AB03 0544 | Back Fence Pulley - Driven 1
31 | AAO4 3258 | Timing Belt - Back Fence 1
32 | A659 2235 | Back Fence Cover 1
33 | AB03 0545 | Back Fence Pulley - Drive 1
34 | AA14 0633 | Guide Shaft 1
35 | A459 5410 | Photo Sensor - PS PC05 1

15

Index|  part No. Description Q'ty Per

No. Assemblyj
36 | A459 2606 |Decal - Back Fence 1
37 | A459 2216 |[Back Fence Sensor Plate 1
38 | A659 2214 [Bracket - Back Fence Drive 1
39 | A423 5410 |DC Motor - 24V 2.9W 1
40 | 5205 6575 |Side Fence Mylar - Front 1
41 | A459 2273 | Side Fence Pad 2
42 | A659 2608 |Decal - Side Fence 1
43 | A659 2253 [Rear Side Fence - Ass'y 1
44 | A459 2272 | Front Paper Holder 2
45 | A459 2275 |Rear Paper Holder 1

101 | 0314 0060B |Philips Pan Head Screw - M4x6

102 | 0354 0060F |Philips Pan Head Screw - M4x6

103 | 0344 0060F | Philips Truss Head Screw - M4x6

104 | 0313 0100B |Philips Pan Head Screw - M3x10

105 | 0951 4006B |Philips Screw With Washer - M4x6

106 | 0951 4008B | Philips Screw With Washer - M4x8

107 | 0574 0050E |Hexagon Headless Set Screw - M4x5

108 | 0720 0030E |Retaining Ring - M3

109 | 0710 0050B |Hexagon Nut - M5

110 | 11050229 |Clamp

111 | 0433 0062W | Hexagon Head Tapping Screw - M3x6




7.DRIVE SECTION (A659)

. o 1269 2

i 23 ,. A K
ié 4 107 ‘3 (5 .4
i ' 7 106

EE Z ﬂ' / (.c 25 "
3 a By ‘

52 12 NS )
E (&- R lz'::,s &\‘ 8 .
4 | 9125, 8y AN
] = 37 48 -

AT

P

S

16



7.DRIVE SECTION (A659)

Index|  part No. Description Q'ty Per
No. Assembly

1 | A659 2090 | Bushed Chain - Left 2

2 | A659 2068 | Left Supporting Plate - Sprocket 2

3 | A459 2057 | Sprocket - 13z 8

4 | A459 2056 | Sprocket Shaft 8

5 | A659 2020 | Front Side Plate - Tray 1

6 | A459 2095 | Tightener Spring 4

7 | A659 2065 | Sprocket Tightener - Left 2

8 | AB0O1 4005 | Gear -27Z 1

9 | ABO2 3069 | Sprocket - 14t 4
10 | ABO1 4004 |Gear-27Z 1
11 | A659 2060 | Sprocket Tightener 2
12 | A659 2067 | Right Supporting Plate - Sprocket 2
13 | A659 2089 | Bushed Chain - Right 2
14 | A659 2087 | Paper End Bracket 1
15 | A459 5410 | Photo Sensor - PS PCO05 1
16 | A659 2081 | Table Front Shaft 1
17 | A659 2082 | Table Rear Shaft 1
18 | AA14 0632 | Lift Driven Shaft 1
19 | AA14 0631 | Shaft - Table Drive 1
20 | A659 2025 | Rear Side Plate - Tray 1
21 | A659 2281 | Holder Bracket - Left 2
22 | A459 2316 | Paper End Switch Bracket 2
23 | 52195908 | Stay - Main Motor 1
24 | AX06 0015 | DC Motor - DC/42W 1
25 | A459 2110 | Lift Motor Bracket 1
26 | AA16 1104 | Cushion - Motor 4
27 | 68025703 | Grounding Wire 1
28 | A459 2119 | Pulley - 227 1
29 | A459 2124 | Pulley - 20Z 1
30 | 52055250 |LED Sensor Type S 1
31 | A459 2118 | Pulley - 502 1
32 | A459 2135 | Timing Belt - 264P3M10 1
33 | 5446 5463 | Dehumidity Heater 1
34 | A459 2117 | Worm Wheel Shaft 1
35 | A459 2116 | Worm Wheel 1

17

Index|  part No. Description Q'y Per

No. Assemblyj
36 | A459 2140 |Pulse Generator 1
37 | A459 2121 |Worm Gear Collar 1
38 | A459 2115 |Worm Gear 1
39 | A459 2120 |Guide Shaft 1
40 | A459 2111 |Pulse Generator Bracket 1
41 | AB59 5300 |Harness - Drawer 1
42 | A459 2512 |Connector Bracket 1
43 | A659 2010 |LCT Base 1
44 | A459 2290 |Heater Cover 1




7.DRIVE SECTION (A659)

. o 1269 2

i 23 ,. A K
ié 4 107 ‘3 (5 .4
i ' 7 106

EE Z ﬂ' / (.c 25 "
3 a By ‘

52 12 NS )
E (&- R lz'::,s &\‘ 8 .
4 | 9125, 8y AN
] = 37 48 -

AT

P

S

18



7.DRIVE SECTION (A659)

Index
No.

Part No.

Description

Q'ty Per
Assembly

101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131

0314 0060B
0345 0080z
0313 0100B
0951 5008B
0313 0140B
0314 0100B
0314 0080B
0951 4012B
1105 0005
0951 4006B
0741 3508
0574 0050E
0575 0060E
0720 0040E
0720 0050E
0720 0060E
0720 0080E
0805 3495
0805 3145
0805 3109
0805 3204
0707 4050B
0701 0040G
0710 0040B
0623 0200E
0936 0250
0632 0120G
1106 0430
1106 0200
1105 0197
1204 2438

Philips Pan Head Screw - M4x6
Philips Pan Head Screw - M5x8
Philips Pan Head Screw - M3x10
Philips Screw With Washer - M5x8
Philips Pan Head Screw - M3x14
Philips Pan Head Screw - M4x10
Philips Pan Head Screw - M4x8
Philips Screw With Flat Washer
Nylon Clamp - 3n

Philips Screw With Washer - M4x6
Bushing - 8x14x4mm

Hexagon Headless Set Screw - M4x5
Hexagon Headless Set Screw - M5x6
Retaining Ring - M4

Retaining Ring - M5

Retaining Ring - M6

Retaining Ring - M8

Ball Bearing - 10x15x4

Ball Bearing - 6x12x4mm

Ball Bearing - 10x19x7mm

Ball Bearing - 8x16x5mm

Bushing - 4 X5

Flat Washer - M4

Hexagon Nut - M4

Spring Pin - 3x20mm

Semicircle Key

Parallel Pin - 2x12

Bushing - 13mm

Bushing - 19.44mm

Wire Saddle

Micro Switch - VX-52-1A3

19

Index
No.

Part No.

Description

Q'ty Per
Assemblyj




8. TRANSPORT SECTION (A659)

20



8. TRANSPORT SECTION (A659)

Index|  part No. Description Q'ty Per
No. Assembly

1 | A028 6222 | Pressure Lever 8

2 | AAO6 3058 | Spring 9

3 | AF02 2026 | Transport Driven Roller 4

4 | A459 4195 | Left Guide Plate Mylar 1

5 | A459 4152 | Left Guide Plate 1

6 | AWO01 0004 | Photosensor 2

7 | A459 4171 | Center Guide Knob 1

8 | A459 4173 | Guard Plare Lock Lever 1

9 | 5413 1882 | Stepped Screw 2
10 | A459 4148 | Stopper - Center Guide Plate 1
11 | A459 4142 | Center Guide Plate 1
12 | A459 4149 | Center Guide Mylar 1
13 | AA13 4033 | Roller 2
14 | A459 4128 | Right Middle Guide Plate 1
15 | A459 4181 | Harness Right Cover 1
16 | A459 4122 | Right Guide Plate 1
17 | A459 5600 | Horizontal Transport Harness 1
18 | AF02 0095 | Transport Roller 2
19 | AF02 0097 | Transport Drive Roller 1
20 | AF02 0096 | Transport Relay Roller 1
21 | A459 4127 | Guide Plate Pin - Right Middle 2
22 | 5446 2824 | Screw - Duplex Guide Plate 1
23 | AB0O3 0036 [ Pulley - 187 4
24 | AB03 0037 | Idler - 22z 2
25 | A459 4072 | Idler - 18m 1
26 | A459 4070 | Tension Bracket 1
27 | AAO4 3028 | Timing Belt - 852P3M6 1
28 | ABO1 3225 | Gear - 25Z 1
29 | A459 4182 | Harness Rear Cover 1
30 | A459 4193 | Harness Guide Plate 1
31 | ABO1 3226 | Gear - 24Z 1
32 | A459 4100 | Paper Guide Plate - Horizontal 1
33 | A459 4115 | Gear Holder Bracket 1
34 | A459 4161 | Knob Bracket 1
35 | ABO1 3227 | Gear - 44Z 1

21

Index|  part No. Description Q'ty Per

No. Assembly]
36 | A459 4162 |Knob Shaft 1
37 | AG05 0035 |Knob - Fusing 1
38 | A459 4156 |Left Lever 1
39 | AAO6 6041 [Spring 1
40 | 5422 1737 |Shaft 1
41 | A659 4050 |Horizontal Transport Unit - Ass’y 1
42 | A459 4170 |Lock Lever Ass'y 1
43 | A659 4160 |Knob Ass'y 1

101 | 0314 0060B |Philips Pan Head Screw - M4x6

102 | 0951 4006B |Philips Screw With Washer - M4x6

103 | 0313 0120B | Philips Pan Head Screw - M3x12

104 | 0720 0030E |Retaining Ring - M3

105 | 0720 0040E |Retaining Ring - M4

106 | 0720 0050E |Retaining Ring - M5

107 | 0720 0060E |Retaining Ring - M6

108 | 0805 3145 |Ball Bearing - 6x12x4mm

109 | 07413906 |Bushing - M6

110 | 0805 3307 |Ball Bearing - 8x14x4mm

111 | 0622 0100E |Spring Pin - 2x10mm

112 | 11050005 | Nylon Clamp - 3n




9.DECAL AND DOCUMENT (659)

1 3 4
2 o 9 9
14p B4 8% A4 B5
1A
A A4
> 5 6 7
vy 1y e, @
AB4 B5p [@E ©EUD ©HID
’ _ BE GED D
—"""1 C— L ® )
B5p
2 . S
11D
v
146 o Adp 8 9
Loadin
f o ) é’paper J
/|- I
\ gV 14p
B4p
116 / /é S
V¥ B5 ]
O 1 . ) J

22



9.DECAL AND DOCUMENT (659)

Index|  part No. Description Q'y Per

No. Assembly
1 | A659 2608 | Decal - Side Fence 1
2 | A459 2607 | Decal - Front Side Fence 1
3 | A459 2605 | Decal - Fence 1
4 | A459 2606 | Decal - Back Fence 1
5 | 5446 2638 | Decal - Paper Lower Limit 1
6 | AAOO 1190 | Decal - Ground 1
7 | A459 2611 | Decal - Sensor Size 1
8 | A659 2611 | Decal - Misfeed Removal 1
9 | A659 2610 | Decal - Paper Setting 1

23

Index
No.

Part No.

Description

Q'ty Per
Assemblyj




PARTSINDEX



Page and

Part No. Description Index No.

A659 1110 | Right Stay - Base 11- 15
A659 1120 | Joint Stay - Left 11- 3
A659 1123 Release Plate 11- 4
A659 1126 | Rail Bracket - Right 11- 13
A659 1128 Lock Release Arm 11- 7
A659 1129 | Flat Screw 11- 6
A659 1130 Rail Bracket - Left 11- 1
A659 1135 | Bracket - Paper Feed Frame 11- 22
A659 1136 Rail Bracket - Lower Left 11- 10
A659 1140 Bracket - Left Frame 11- 21
A659 1142 Left Frame Bracket 11- 23
A659 1150 | Joint Pin - M8 11- 16
A659 1211 Upper Cover 5 6
A659 1215 LCT Cover Ass’y 15- 19
A659 1256 Upper Front Cover 5- 11
A659 1271 Grip Cover 5 8
A659 1271 Grip Cover 15- 18
A659 1272 Door Catch 5- 13
A659 1273 Bracket - Cover 5- 15
A659 1274 Shaft - Cover 5- 14
A659 1277 | Side Cover Ass'’y 5 3
A659 1279 Cover Cushion - Front 11- 38
A659 1286 Upper Rear Cover 5 1
A659 1291 Lower Rear Cover 5 2
A659 1310 | Bracket - Safety Switch 9- 1
A659 1311 Cover - Safety Switch 7- 22
A659 1315 Rear Supporting Plate 5 5
A659 1326 Front Cover - Small 5- 10
A659 1510 Front Side Plate - Transport 7- 21
A659 1515 Rear Side Plate - Transport 7- 24
A659 1522 Stay - Side Plate 7- 23
A659 1530 | Upper Guide Plate 7- 1
A659 1539 | Entrance Guide Plate 7- 11
A659 1571 Bracket - Transport Motor 7- 35
A659 1610 Separation Bracket 13- 14

26

- Page and
Part No. Description Index No
A659 1635 Feed Cover 13- 11
A659 1655 Stay - Drive 11- 24
A659 1665 Magnetic Clutch 11- 36
A659 1671 Bracket - Magnetic Clutch 11- 32
A659 2010 LCT Base 17- 43
A659 2020 Front Side Plate - Tray 17- 5
A659 2025 | Rear Side Plate - Tray 17- 20
A659 2030 End Fence 15- 1
A659 2060 Sprocket Tightener 17- 11
A659 2065 Sprocket Tightener - Left 17- 7
A659 2067 | Right Supporting Plate - Sprocket 17- 12
A659 2068 Left Supporting Plate - Sprocket 17- 2
A659 2070 | Table - Tray 15- 15
A659 2081 Table Front Shaft 17- 16
A659 2082 Table Rear Shaft 17- 17
A659 2087 Paper End Bracket 17- 14
A659 2089 Bushed Chain - Right 17- 13
A659 2090 Bushed Chain - Left 17- 1
A659 2210 Back Fence Bracket 15- 28
A659 2214 Bracket - Back Fence Drive 15- 38
A659 2235 Back Fence Cover 15- 32
A659 2250 Front Side Fence Ass'y 15- 25
A659 2253 Rear Side Fence - Ass'y 15- 43
A659 2280 Side Fence Holder 15- 13
A659 2281 Holder Bracket - Left 17- 21
A659 2325 Side Cover 15- 23
A659 2326 Small Cover - Front 15- 6
A659 2327 Small Cover - Rear 15- 8
A659 2331 Guide Plate - Click 11- 17
A659 2510 Connector Bracket 9- 3
A659 2520 Bracket - PCB 9- 15
A659 2521 Harness Cover - Transformer 9- 16
A659 2524 Inner Cover - PCB 9- 7
A659 2608 Decal - Side Fence 15- 42
A659 2608 Decal - Side Fence 23- 1




Part No. Description :T%%?( ?\ln(;j_

A659 2610 | Decal - Paper Setting 23- 9
A659 2610 Decal - Paper Setting 15- 17
A659 2611 Decal - Misfeed Removal 5- 12
A659 2611 Decal - Misfeed Removal 23- 8
A659 4050 Horizontal Transport Unit - Ass’y 19- 41
A659 4160 Knob Ass'y 19- 43
A659 5100 Interfase Board - LCT 9- 13
A659 5150 Interface Board - Brushless Motor 9- 18
A659 5212 Harness Bracket 9- 9
A659 5300 Harness - Drawer 17- 41
A659 5300 Harness - Drawer 15- 11
A659 5311 Coupling Harness 9- 12
A659 5315 Harness Bracket 9- 2
A659 5320 Harness - Joint 2 9- 10
A659 5330 Relay Harness 9- 11
A659 5340 Harness - Jam Removal 7- 20
A659 5370 Harness - Brushless Motor 9- 19
A659 5381 Moter Harness 11- 29
A659 5500 Transformer - 200VA 37V 9- 14

27

Page and

Part No. Description Index No
AAO00 1190 | Decal - Ground 23- 6
AAO04 3028 | Timing Belt - 852P3M6 19- 27
AAO04 3258 | Timing Belt - Back Fence 15- 31
AA06 0137 | Pick-up Spring 13- 4
AAO06 0139 | Spring 13- 24
AA06 0753 | Spring 13- 46
AAO06 2250 | Spring 13- 55
AAO06 3058 | Spring 19- 2
AA06 3059 | Spring 13- 56
AA06 6041 | Spring 19- 39
AA13 4033 | Roller 19- 13
AA14 0146 | Paper Feed Guide Shaft 13- 42
AA14 0148 | Feed Roller Shaft 13- 23
AA14 0631 | Shaft - Table Drive 17- 19
AA14 0632 | Lift Driven Shaft 17- 18
AA14 0633 | Guide Shaft 15- 34
AA14 3062 | Shoulder Screw - M4 11- 5
AA14 3473 | Guide Pin 15- 9
AA14 5528 | Shaft - Stay 11- 33
AA14 8511 | Separation Drive Shaft 13- 36
AA16 1104 | Cushion - Motor 17- 26
ABO01 0093 | Gear-18Z 13- 40
ABO01 3220 | Gear - 20Z 13- 31
ABO1 3222 | Gear - 20Z 13- 30
ABO1 3225 | Gear - 257 19- 28
ABO1 3226 | Gear-24Z 19- 31
ABO01 3227 | Gear -44Z 19- 35
ABO1 3229 | Gear - 30z 11- 34
ABO01 3230 | Gear - 40z 13- 32
ABO01 3231 | Gear-21Z 13- 49
AB01 4003 | Gear - 252 7- 36
ABO1 4004 | Gear-27Z 17- 10
ABO1 4005 | Gear-27Z 17- 8
ABO02 3069 | Sprocket - 14t 17- 9
AB03 0036 | Pulley-18z 19- 23




Page and

Part No. Description Index No.

ABO03 0037 | Idler - 22z 19- 24
AB03 0543 | Pulley - 30T/37T 7- 31
ABO03 0544 | Back Fence Pulley - Driven 15- 30
ABO3 0545 | Back Fence Pulley - Drive 15- 33
AF02 0071 | Grip Roller 13- 25
AF02 0095 | Transport Roller 19- 18
AF02 0096 | Transport Relay Roller 19- 20
AF02 0097 | Transport Drive Roller 19- 19
AF02 2026 | Transport Driven Roller 19- 3
AF03 1052 | Pick-up Roller 13- 18
AF03 1053 | Paper Feed Roller 13- 16
AF03 1054 Reverse Roller 13- 44
AGO05 0035 | Knob - Fusing 19- 37
AGO07 1009 | Rotary Catch 5- 9
AHO1 1001 | Stand 11- 14
AWO01 0004 | Photosensor 19- 6
AX06 0015 | DC Motor - DC/42W 17- 24
AX06 0132 Brushress Motor - 7.8W 7- 34
C203 5020 | Spring - Feed Roller Pressure 11- 8

28

- Page and
Part No. Description Index No
A008 2626 Paper End Actuator 15- 22
A028 3008 Drive Motor Joint 13- 33
A028 3122 Paper Feed Front Side Plate 13- 13
A028 3131 Upper Grip Roller 13- 12
A028 3142 Feed Sensor Guide 13- 43
A028 3146 Paper Feed Guide Spacer 13- 39
A028 3148 Paper Feed Control Board Cover 13- 27
A028 3151 Paper Feed Stay 13- 2
A028 3157 Pick-up Arm 13- 21
A028 3160 | Pick-up Guide 13- 20
A028 3161 Paper Feed Stopper 13- 22
A028 3166 Spring Suppoter 13- 3
A028 3168 Spring Slider 13- 48
A028 3172 Solenoid Bracket 13- 8
A028 3173 Paper Feed Solenoid 13- 7
A028 3176 Paper Feed Motor Bracket 13- 34
A028 3264 | Stopper Cushion 13- 9
A028 5155 Paper Feed Control Board 9- 8
A028 5160 Registration Sensor Board 13- 28
A028 5322 Paper Feed Motor - DC3V 2.25W 13- 35
A028 6222 Pressure Lever 19- 1
A029 1413 | Cap 5- 4
Al112 3111 Separation Torque Limiter 13- 50
A201 2809 Shaft Lever 13- 54
A201 2813 Keep Solenoid - DC 24V 13- 53
A201 2815 Solenoid Bracket 13- 52
A201 3100 Separator Stay 13- 37
A201 3116 Sepasetor Pressure Arm 13- 47
A201 3119 Sepasetor Shaft 13- 45
A201 3121 Stopper - Pressure 13- 51
A201 3169 Pick-up Adjusting Lever 13- 6
A201 5417 Harness - Paper Feed 13- 1
A420 3699 Magnet Catch Ass’y 7- 14
A423 5410 | DC Motor - 24V 2.9W 15- 39
A458 3281 Idler Roller 7- 28




Part No. Description :T%%?( ?\ln(;j_

A459 1525 Transport Lower Guide 7- 12
A459 1536 Right Mounting Plate - Transport 7- 8
A459 1537 Left Mounting Plate - Transport 7- 2
A459 1545 Exit Roller 7- 17
A459 1546 | Transport Drive Roller 7- 16
A459 1547 Upper Roller 7- 4
A459 1553 Pulley - 247 7- 29
A459 1555 Pulley - 227 7- 26
A459 1557 | Collar 7- 25
A459 1558 | Timing Belt - 710P2M6 7- 27
A459 1565 | Mounting Plate Collar 11- 27
A459 1565 Mounting Plate Collar 7- 3
A459 1566 Stepped Screw 7- 15
A459 1570 | Antistatic Brush 7- 7
A459 1620 Rear Side Plate 13- 26
A459 1625 Lower Feed Guide 13- 41
A459 1630 | Upper Feed Guide 13- 38
A459 1672 Pressure Plate 11- 25
A459 1673 Connector Bracket 11- 28
A459 1675 | Timing Belt - 400P2M6 11- 35
A459 2056 | Sprocket Shaft 17- 4
A459 2057 | Sprocket - 13z 17- 3
A459 2095 | Tightener Spring 17- 6
A459 2110 Lift Motor Bracket 17- 25
A459 2111 Pulse Generator Bracket 17- 40
A459 2115 Worm Gear 17- 38
A459 2116 Worm Wheel 17- 35
A459 2117 | Worm Wheel Shaft 17- 34
A459 2118 Pulley - 50Z 17- 31
A459 2119 Pulley - 227 17- 28
A459 2120 | Guide Shaft 17- 39
A459 2121 Worm Gear Collar 17- 37
A459 2124 | Pulley - 20Z 17- 29
A459 2135 | Timing Belt - 264P3M10 17- 32
A459 2140 Pulse Generator 17- 36

29

Page and

Part No. Description Index No

A459 2216 Back Fence Sensor Plate 15- 37
A459 2221 Guide Shaft Bracket 15- 29
A459 2272 Front Paper Holder 15- 44
A459 2273 Side Fence Pad 15- 41
A459 2275 Rear Paper Holder 15- 45
A459 2290 Heater Cover 17- 44
A459 2310 Paper End Feeler 15- 20
A459 2312 Paper End Feeler Bracket 15- 21
A459 2316 Paper End Switch Bracket 17- 22
A459 2335 LCT Guide Plate 15- 24
A459 2340 LCT Stopper Plate 11- 11
A459 2341 Stopper Pin 15- 5
A459 2345 LCT Stopper Bracket 15- 2
A459 2346 Stopper 15- 3
A459 2511 Connector Bracket 9- 4
A459 2512 Connector Bracket 17- 42
A459 2605 Decal - Fence 23- 3
A459 2605 Decal - Fence 15- 27
A459 2606 Decal - Back Fence 15- 36
A459 2606 Decal - Back Fence 23- 4
A459 2607 Decal - Front Side Fence 15- 26
A459 2607 Decal - Front Side Fence 23- 2
A459 2611 Decal - Sensor Size 23- 7
A459 2611 Decal - Sensor Size 15- 10
A459 4070 Tension Bracket 19- 26
A459 4072 Idler - 18m 19- 25
A459 4100 Paper Guide Plate - Horizontal 19- 32
A459 4115 Gear Holder Bracket 19- 33
A459 4122 Right Guide Plate 19- 16
A459 4127 Guide Plate Pin - Right Middle 19- 21
A459 4128 Right Middle Guide Plate 19- 14
A459 4142 Center Guide Plate 19- 11
A459 4148 Stopper - Center Guide Plate 19- 10
A459 4149 | Center Guide Mylar 19- 12
A459 4152 Left Guide Plate 19- 5




Page and

Part No. Description Index No.

A459 4156 Left Lever 19- 38
A459 4161 Knob Bracket 19- 34
A459 4162 Knob Shaft 19- 36
A459 4170 Lock Lever Ass'y 19- 42
A459 4171 Center Guide Knob 19- 7
A459 4173 Guard Plare Lock Lever 19- 8
A459 4181 Harness Right Cover 19- 15
A459 4182 Harness Rear Cover 19- 29
A459 4193 Harness Guide Plate 19- 30
A459 4195 Left Guide Plate Mylar 19- 4
A459 5220 LCT Sub Control Board 9- 17
A459 5400 LCT Operation Board 15- 16
A459 5410 Photo Sensor - PS PC05 17- 15
A459 5410 Photo Sensor - PS PC05 7- 19
A459 5410 Photo Sensor - PS PC05 15- 35
A459 5600 Horizontal Transport Harness 19- 17
A461 6251 Cushion 5- 7
A659 1110 Right Stay - Base 11- 15
A659 1120 | Joint Stay - Left 11- 3
A659 1123 Release Plate 11- 4
A659 1126 | Rail Bracket - Right 11- 13
A659 1128 Lock Release Arm 11- 7
A659 1129 Flat Screw 11- 6
A659 1130 Rail Bracket - Left 11- 1
A659 1135 Bracket - Paper Feed Frame 11- 22
A659 1136 Rail Bracket - Lower Left 11- 10
A659 1140 Bracket - Left Frame 11- 21
A659 1142 Left Frame Bracket 11- 23
A659 1150 Joint Pin - M8 11- 16
A659 1211 Upper Cover 5 6
A659 1215 LCT Cover Ass’y 15- 19
A659 1256 Upper Front Cover 5- 11
A659 1271 Grip Cover 15- 18
A659 1271 Grip Cover 5- 8
AB659 1272 Door Catch 5- 13

30

- Page and
Part No. Description Index No
A659 1273 Bracket - Cover 5- 15
AB59 1274 | Shaft - Cover 5- 14
A659 1277 | Side Cover Ass'y 5- 3
A659 1279 Cover Cushion - Front 11- 38
A659 1286 Upper Rear Cover 5- 1
A659 1291 Lower Rear Cover 5 2
A659 1310 | Bracket - Safety Switch 9- 1
A659 1311 Cover - Safety Switch 7- 22
A659 1315 Rear Supporting Plate 5- 5
A659 1326 Front Cover - Small 5- 10
A659 1510 | Front Side Plate - Transport 7- 21
A659 1515 Rear Side Plate - Transport 7- 24
A659 1522 Stay - Side Plate 7- 23
A659 1530 | Upper Guide Plate 7- 1
AB659 1539 Entrance Guide Plate 7- 11
A659 1571 Bracket - Transport Motor 7- 35
A659 1610 | Separation Bracket 13- 14
A659 1635 Feed Cover 13- 11
A659 1655 Stay - Drive 11- 24
A659 1665 Magnetic Clutch 11- 36
A659 1671 Bracket - Magnetic Clutch 11- 32
AB659 2010 | LCT Base 17- 43
A659 2020 Front Side Plate - Tray 17- 5
A659 2025 Rear Side Plate - Tray 17- 20
AB659 2030 End Fence 15- 1
A659 2060 Sprocket Tightener 17- 11
A659 2065 Sprocket Tightener - Left 17- 7
A659 2067 Right Supporting Plate - Sprocket 17- 12
A659 2068 Left Supporting Plate - Sprocket 17- 2
A659 2070 | Table - Tray 15- 15
A659 2081 | Table Front Shaft 17- 16
AB59 2082 | Table Rear Shaft 17- 17
A659 2087 Paper End Bracket 17- 14
A659 2089 Bushed Chain - Right 17- 13
A659 2090 | Bushed Chain - Left 17- 1




Page and

Part No. Description Index No.

A659 2210 Back Fence Bracket 15- 28
A659 2214 Bracket - Back Fence Drive 15- 38
A659 2235 Back Fence Cover 15- 32
A659 2250 | Front Side Fence Ass'y 15- 25
A659 2253 Rear Side Fence - Ass'y 15- 43
A659 2280 Side Fence Holder 15- 13
A659 2281 Holder Bracket - Left 17- 21
A659 2325 Side Cover 15- 23
A659 2326 Small Cover - Front 15- 6
A659 2327 Small Cover - Rear 15- 8
A659 2331 Guide Plate - Click 11- 17
A659 2510 Connector Bracket 9- 3
A659 2520 Bracket - PCB 9- 15
AB59 2521 Harness Cover - Transformer 9- 16
AB59 2524 Inner Cover - PCB 9- 7
A659 2608 Decal - Side Fence 15- 42
A659 2608 Decal - Side Fence 23- 1
A659 2610 Decal - Paper Setting 23- 9
A659 2610 Decal - Paper Setting 15- 17
A659 2611 Decal - Misfeed Removal 5- 12
A659 2611 Decal - Misfeed Removal 23- 8
A659 4050 Horizontal Transport Unit - Ass’y 19- 41
A659 4160 Knob Ass'y 19- 43
A659 5100 Interfase Board - LCT 9- 13
A659 5150 Interface Board - Brushless Motor 9- 18
A659 5212 Harness Bracket 9- 9
A659 5300 Harness - Drawer 17- 41
A659 5300 Harness - Drawer 15- 11
A659 5311 Coupling Harness 9- 12
A659 5315 Harness Bracket 9- 2
A659 5320 Harness - Joint 2 9- 10
A659 5330 Relay Harness 9- 11
A659 5340 Harness - Jam Removal 7- 20
A659 5370 Harness - Brushless Motor 9- 19
A659 5381 Moter Harness 11- 29

31

- Page and
Part No. Description Index No
AB59 5500 | Transformer - 200VA 37V 9- 14




Page and

Part No. Description Index No.

5201 2858 Friction Pad 15- 14
5205 2594 Gear - 18T 13- 17
5205 5250 LED Sensor Type S 17- 30
5205 5250 LED Sensor Type S 13- 10
5205 6575 Side Fence Mylar - Front 15- 40
5206 2686 Snap Ring 13- 15
5216 5245 Photointerruptor - [I-G-3P-S3T2-E 15- 12
5219 5908 Stay - Main Motor 17- 23
5403 1910 Spring Anchor - Stopper Lever 7- 30
5403 2048 Bushing - 4mm 7- 13
5413 1882 Stepped Screw 19- 9
5413 1882 Stepped Screw 11- 9
5415 2642 Lock Arm 15- 4
5422 1737 Shaft 19- 40
5424 2625 Spring - Connector 11- 30
5424 2625 Spring - Connector 9- 5
5446 2560 Cushion - Paper Tray 11- 12
5446 2566 Detent Arm 11- 18
5446 2567 Detent Arm Shaft 11- 20
5446 2569 Spring - Detent 11- 19
5446 2638 Decal - Paper Lower Limit 23- 5
5446 2638 Decal - Paper Lower Limit 15- 7
5446 2824 Screw - Duplex Guide Plate 19- 22
5446 2824 Screw - Duplex Guide Plate 13- 29
5446 5463 Dehumidity Heater 17- 33
5446 5832 Connector Guide Pin 11- 31
5446 5832 Connector Guide Pin 9- 6
5447 2706 Gear - 15T 13- 19
5447 2768 Stepped Screw - M3 13- 5
5875 2088 Shoulder Screw - M4 7- 9
5887 4155 Shaft Guide - Turn Driven 7- 5
5887 4156 Spring - Driven Roller 11- 26
5887 4156 Spring - Driven Roller 7- 6
5887 4156 Spring - Driven Roller 11- 37
5894 3175 Spring 7- 33

32

- Page and
Part No. Description Index No
5918 2321 Timing Belt Tightner 7- 32
5938 2763 Slide Guide 11- 2
6802 5703 Grounding Wire 17- 27
6802 5703 Grounding Wire 7- 10




Page and

Part No. Description Index No.

0313 0060B| Philips Pan Head Screw - M3x6 5-103
0313 0060B| Philips Pan Head Screw - M3x6 9-115
0313 0060B| Philips Pan Head Screw - M3x6 13-104
0313 0100B| Philips Pan Head Screw - M3x10 15-104
0313 0100B| Philips Pan Head Screw - M3x10 17-103
0313 0100B| Philips Pan Head Screw - M3x10 7-111
0313 0120B| Philips Pan Head Screw - M3x12 19-103
0313 0140B| Philips Pan Head Screw - M3x14 17-105
0313 0200W| Philips Pan Head Screw - M3x20 11-107
0314 0060B| Philips Pan Head Screw - M4x6 5-102
0314 0060B | Philips Pan Head Screw - M4x6 15-101
0314 0060B| Philips Pan Head Screw - M4x6 19-101
0314 0060B| Philips Pan Head Screw - M4x6 11-108
0314 0060B | Philips Pan Head Screw - M4x6 9-101
0314 0060B| Philips Pan Head Screw - M4x6 13-101
0314 0060B| Philips Pan Head Screw - M4x6 17-101
0314 0060B | Philips Pan Head Screw - M4x6 7-101
0314 0080B| Philips Pan Head Screw - M4x8 17-107
0314 0080B| Philips Pan Head Screw - M4x8 13-102
0314 0100B| Philips Pan Head Screw - M4x10 13-103
0314 0100B| Philips Pan Head Screw - M4x10 17-106
0315 0080W| Philips Pan Head Screw - M5x8 11-112
0344 0060F | Philips Truss Head Screw - M4x6 15-103
0344 0060F | Philips Truss Head Screw - M4x6 5-101
0345 0080Z | Philips Pan Head Screw - M5x8 17-102
0354 0060F | Philips Pan Head Screw - M4x6 15-102
0354 0060F | Philips Pan Head Screw - M4x6 11-109
0433 0062W| Hexagon Head Tapping Screw - M3x6 15-111
0573 0050E| Hexagon Headless Set Screw - M3x5 13-111
0574 0050E| Hexagon Headless Set Screw - M4x5 17-112
0574 0050E| Hexagon Headless Set Screw - M4x5 7-107
0574 0050E| Hexagon Headless Set Screw - M4x5 15-107
0574 0060E| Hexagon Headless Set Screw - M4x6 7-103
0575 0060E| Hexagon Headless Set Screw - M5x6 17-113
0622 0100E| Spring Pin - 2x10mm 19-111

33

- Page and
Part No. Description Index No
0623 0200E | Spring Pin - 3x20mm 17-125
0632 0120G| Parallel Pin - 2x12 17-127
0701 0040G| Flat Washer - M4 17-123
0707 4050B | Bushing - 4 X5 17-122
0710 0040B | Hexagon Nut - M4 17-124
0710 0050B | Hexagon Nut - M5 15-109
0720 0030E | Retaining Ring - M3 19-104
0720 0030E | Retaining Ring - M3 15-108
0720 0030E | Retaining Ring - M3 5-105
0720 0040E | Retaining Ring - M4 7-106
0720 0040E | Retaining Ring - M4 17-114
0720 0040E | Retaining Ring - M4 19-105
0720 0040E | Retaining Ring - M4 13-106
0720 0040E | Retaining Ring - M4 11-106
0720 0050E | Retaining Ring - M5 19-106
0720 0050E | Retaining Ring - M5 17-115
0720 0060E | Retaining Ring - M6 11-105
0720 0060E | Retaining Ring - M6 19-107
0720 0060E | Retaining Ring - M6 13-107
0720 0060E | Retaining Ring - M6 17-116
0720 0060E | Retaining Ring - M6 7-105
0720 0080E | Retaining Ring - M8 17-117
0741 3508 Bushing - 8x14x4mm 17-111
0741 3706 Ball Bearing - 6x10x3 7-102
0741 3906 Bushing - M6 19-109
0805 3042 Ball Bearing - 6x10x3mm 13-109
0805 3109 Ball Bearing - 10x19x7mm 17-120
0805 3145 Ball Bearing - 6x12x4mm 7-108
0805 3145 Ball Bearing - 6x12x4mm 17-119
0805 3145 Ball Bearing - 6x12x4mm 19-108
0805 3204 Ball Bearing - 8x16x5mm 17-121
0805 3307 Ball Bearing - 8x14x4mm 13-108
0805 3307 Ball Bearing - 8x14x4mm 19-110
0805 3307 Ball Bearing - 8x14x4mm 11-104
0805 3365 Bushing - 8x14mm 7-104




Page and

Part No. Description Index No.

0805 3495 Ball Bearing - 10x15x4 17-118
0805 5003 Caster 11-111
0936 0250 Semicircle Key 17-126
0951 3006B| Philips Screw With Flat Washer - M3x6 5-104
0951 4006B| Philips Screw With Washer - M4x6 9-105
0951 4006B| Philips Screw With Washer - M4x6 19-102
0951 4006B | Philips Screw With Washer - M4x6 17-110
0951 4006B| Philips Screw With Washer - M4x6 11-103
0951 4006B| Philips Screw With Washer - M4x6 13-105
0951 4006B| Philips Screw With Washer - M4x6 15-105
0951 4008B| Philips Screw With Washer - M4x8 15-106
0951 4010W| Philips Screw With Flatwasher - M4x10 11-110
0951 4012B| Philips Screw With Flat Washer 17-108
0951 5008B| Philips Screw With Washer - M5x8 17-104
1005 0383 Edging - B 11-102
1005 0383 Edging - B 9-111
1005 0509 Bushing No.4, 12 9-116
1105 0005 Nylon Clamp - 3n 19-112
1105 0005 Nylon Clamp - 3n 13-110
1105 0005 Nylon Clamp - 3n 17-109
1105 0010 Nylon Clamp - 6n 9-113
1105 0035 Nylon Clamp - 9n 9-112
1105 0193 Nylon Stud 9-106
1105 0196 Harness Clamp 9-110
1105 0196 Harness Clamp 7-110
1105 0196 Harness Clamp 11-101
1105 0197 Wire Saddle 17-130
1105 0229 Clamp 15-110
1105 0409 Spacer 9-107
1105 0462 Harness Clamp 9-108
1106 0132 Cord Stopper 9-117
1106 0200 Bushing - 19.44mm 9-109
1106 0200 Bushing - 19.44mm 17-129
1106 0200 Bushing - 19.44mm 7-109
1106 0430 Bushing - 13mm 17-128

34

- Page and
Part No. Description Index No
1106 0430 Bushing - 13mm 9-104
1106 0459 Bushing - 20.2mm 9-103
1107 0753 Fuse (Glass Case) - 6.3A - 250V 9-114
1204 2375 Safety Switch 9-102
1204 2438 Micro Switch - VX-52-1A3 17-131




	LOCATION OF UNIT  2
	 1.EXTERIOR (A659)  4
	 2.UPPER TRANSPORT SECTION (A659)  6
	 3.ELECTRICAL SECTION (A659)  8
	 4.FRAME SECTION (A659)  10
	 5.PAPER FEED SECTION (A659)  12
	 6.LCT TRAY (A659)  14
	 7.DRIVE SECTION (A659)  16
	 8.TRANSPORT SECTION (A659)  20
	 9.DECAL AND DOCUMENT (659)  22
	PARTS INDEX  25

